
MT-97 Rev. No. 1,2/56 

GROUP 07 - EXHAUST SYSTEM 

MUFFLER AND EXHAUST PIPE 

FIG. 07-1 FOR LONG TAIL PIPE 0701 
R-IIO, R-120, R-130 SERIES WITH 50-220 ENGINE, BELOW ENGINE SERIAL NO. 261932 
R-110, R-120, R-130 SERIES WITH 50-240 ENGINE 

FIG. 07-2 FOR SHORT TAIL PIPE 
R-110, R-120, R-130, R-14O-4x4SERIES WITH 50-220 ENGINE, BELOW ENGINE SERIAL NO. 261932 
R-ll0, R-120, R-130, R-140-4x4 SERIES WITH 50-240 ENGINE 

FIG. 07-3 FOR LONG TAIL PIPE CODE 0701; ALSO STANDARD WHEN USED FOR CODES 1610, 1616, 1617, 1618, 1619 

R-l00 SERIES - STANDARD 

FIG. 07-4 

FIG. 07-5 

R-llO, R-120, R-130 SERIES WITH SD-220 ENGINE, SERIAL NO. 261932 UP 
FOR SHORT TAIL PIPE 
R-llO, R-120, R-130, R-14O-4x4, R-150 SERIES WITH SD-220 ENGINE SERIAL NO. 261932 UP 
FOR SHORT TAIL PIPE 
R-150, R-160, RC-\60 SERIES WITH 50-240, BD-264 ENGINE 

EIi 
R-150 SERIES WITH 50-220 ENGINE, BELOW ENGINE SERIAL NO. 261932 

TAll PIPE 

FIG. 07-6 LONG CODE 0701 
R-150 SERIES, 130, 142, 154" W.B., WITH 50-220 ENGINE, BELOW ENGINE SERIAL NO. 261932 
R-150 SERIES, 130, 142, 154" W.B.; R-160, R-165, 130, 142, 154, 172" W.B.; RC-160, 106, 130, 142, 154, 172" W.B.; 
WITH SD-240 ENGINE 

FIG. 07-7 LONG CODE 0701 
R-160, R-163 WITH 190, 208"'W.B. 

PRINTED IN UNITED STATES OF AMERICA 

07-1 

Donated by John & Susan Hansen - For Personal Use Only



I ~
 '" 

~ I
1

3
_

....
. 

-.0
~
@
 

....
...


1 



/ 

1
7
~
 

0 
/ 

'" co 
" 

~
2 

J 
16

 
14

V
 

/ 
/ 

? z :< 

~f
jl
~ 

4 
8

-
-

&. 
a
,.

.r
-_

-l
l 

,­
\!

!)
o

o
 

/ 
Ii

i _
_

_
:
(
 
>..

.£.
/IS

 

//
1

2
 

t.
n

7 
/1

8
 

0
­

11
 y

/ 
\,

J
//

/1
3

 

~
 

/
~
 

~
,
 

6 
14

 
(;

) 
" 

~:
:~

 1
/:

-_
14

 
;lI

D
]I

 

0
Z

 
-I

 
e

P
I 1J
 

."
 

Z
 

C
 

~
 

Z
 

I 
~ 

19
 

18
 

m
 

,. ii
i -I
 

1J
 

X
 :::r
: 

-I
 

..
 0

01
 

..... 
18

1'1
 

)l
­

ii
i o 

e
i 

r,
_

" 
r 

(J
')

,. 
-
I

3: 
/1

2
1'1

 
12

 
17

 
14

 
(J

')
]I

 n 
~

13
 

-<
,. 

(J
')

,/
/ 

-
I

) ~®
""

,.
14

 
m

 
-
-
-
2

0
 

~
 

...
...

--
1

4
 

8
-8

5
6

7
 

F
IG

. 
0

7
-1

-
M

U
FF

LE
R

 A
N

D
 E

X
H

A
U

ST
 P

IP
E 

(w
it

h 
L

on
g 

T
ai

l 
P

ip
e 

C
od

e 
07

01
) 

(R
-1

l0
, 

R
-1

20
, 

R
-J

30
 S

er
ie

s 
w

it
h 

S
D

-2
20

 E
ng

in
e 

B
el

ow
 S

er
io

l 
N

o
. 

26
19

32
) 

(R
-l

lO
, 

R
-1

20
, 

R
-1

30
 S

er
ie

s 
w

it
h 

SD
-2

4O
 E

ng
in

es
) 

E
~
 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 07 - EXHAUST SYSTEM 

No. REO'£) 

KEY OEseR I PTION R-110 
R-120 R-130 

FIG. 07-1 - MUFFLER AND EXHAUST PIPE (With Long Tail Pipe Code 0701) 

I RING t I 

2 NOT SERVICED SEPARATELY 
--' 

NUT 6 6 

4 BOLT 
3 

3 3 
PIPE W/FLANGE, ASM I I.5 

I6 ~OLT HEX-HO. Jt8NF ~I '3I~' AR AR 

7 I CL~MP 2 2 

8 BRACKET, ASM 

115 122. 127" W.B I I 

134" W.B. I 

') NUT, HEX., 5/16NF 2 2 

10 WASHE~ ., ,)/16" MED. 2 2 

II BOLT HEX-HO. 5/16NF x 5/8" 2 2 

12 PIN AR AR 

13 WASHER LK 3/B" "EO AR AR 

14 ..!'flJT, HEX C.LJt8:' _"'EO AR AR 
15 ~AMP 2 2 

-,6 BRACKET, ASH. 

R-IIO, R-120 I 

R- 130 I 

17 BOLT HEX-HO. 3/8NF x 7/8" AR AR 

18 MUFFLER I 1 
I 

19 BRACKET, ASM, 

R-130 (134" W.B.) I 

NOT FOR TIRE CARRIER CODE 0121 

R-IIO, R-120 1 

R-130 (115, 122" W.B.) 1 

FOR TIRE CARRIER CODE 0121 

R-IIO. R-120, R-130 (115 127" W.B) I 

20 CLAMP 2 2 

21 PIPE 

R-J30 (122" W.B) I 

R- 130 (134 VI. B ) I 

NOT rOR TIRE CARRIER CODE 0121 

R-1I0 R-120 _.<'" I 

R-130 (115" VI.B.) I 

FOR TIRE CARRIER CODE 0121 I 
R-1I0. R-120 (1I'i" VI.B.) I 
R-1I0, R-120 (127" vl.B.) I 

R - I 30 (I 15" w. B. ) I 

i 

22 CLAMP (122 134" W.B ONLY) I 

23 BRACKET, ASM. (122, 134" VI,B. ONLy) I 

PRINTED IN UNITED STATES OF AMERICA 

I H PART NUMBER 

72 09'1 RI 

/120 903 H 


94 122 RI / 


72 101 RI I 


182 728 


72 092 RI 


75 632 R91 


72 090 R91 


103 025 


103 320 


182_ 685 


82 046 H 

103 321 


10"\ 026 


82 044 H 


.----.~-

72 090 R9 1 


75 632 R91 


182 717 


72 095 R91 


80 605 R91 

72 091 R91 


7~8§5 R91 


II I 101 R91 

82 044 H 

1'14 .'.22 R I I 
83 048 R2---' ­

.~--.~----------

72 100 RI 
. --'~'-.-'--

8i 0'i2 R I 

._. .- ­
101 110 RI " ­

101 I II R I 

106 895 R I 

82 044 H 

72 090 R91 

07-3 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
m1I 

IIIGROUP 07 - EXHAUST SYSTEM 
1 2 3 4 6 
I I I I I 11 9 8 12 
I \ \ I I 

IJ.. ~ ~ 
i 
I ~bJ. 
I 

b /,8 
~ 

8{ 7/13 
10\ 9\ I 

J,. ~ ~ l~ 
I 
I 
I 
t 

B-B56B 

FIG. 07-2 - MUFFLER AND EXHAUST PIPE (with Short Toil Pipe) 
(R-1I0, R-l20, R-130, R-14O-4x4 Series with SO-220 Engine, Below Engine Serial No. 261932) 
(R-llO, R-120, R-130, R-14O-4x4 Series with 50-240 Engine) 
(R-160-4x4 Series) 

KEY DESCRIPTION 

I RING 

2 BOLT HEX"'HO. 

5/16Nr x 5/3" 
3/0NF x 1 1/4' 

3 WASHER, L~. 

5/ 16" MEO. 

2/0' , MED. 

4 NUT, HEX. 

S/16NF 
3/8NF 

5 BRACKET, A 51< • 

liS, 122, 127" W,B. 
13'1' W.B, 

,OR R-140-4x4 BELOW 1442 R -160-4x4 BELOW 

,OR R-14o-4x4-1442 UP, R-16o-4x4-1326 UP 

6 PIN 

7 CLAMP 

8 NUT, HEX., 3/8NF 
9 WASHER, LK., 3/8", MED. 

10 BOLT, HEX-HO., 3/0NF x 
II BOL T,~EX-HO., 3/0NF X 

1-3/4" 
3/4" 

1'\26 

NO. R£Q'O 

R-ll0 
R-120 

R-130 R-1AO-AxA 
R-160-4xA 

I H PART NUMBER 

I I I 

2 2 

2 

2 2 
2 

2 2 
2 

I I 
1 

I 
I 

2 2 2 
2 2 2 

$,A 

2 2 2 

72 093 RI 

182 685 
132 724 

103 320 
103321 

103 025 
103 026 

-

75 623 R91 
72 090 R9 1 

119 152 H 
"29 860 R91 

82 046 H 
72 092 RI 

103 026 
103 321 
182 728 
182 716 

PRINTED IN UNfTED STATES OF AMERICA 

07-4 

Donated by John & Susan Hansen - For Personal Use Only



--

---

MT-97 Rev. No.2, 7/56 

GROUP 07 - EXHAUST SYSTEM 
NO. REQ'O 

I H PART NUMBERCESCRIPTION 

IR-110 IR-130 I R-140-4x" 
R-120 R-160-4x4 

FIG. 07-2 - MUFFLER AND EXHAUST PIPE (With Short Tail Pipe) - Continued 

I 

12 BRACKET, AS". 


R-IIO, R-120, R-130 I I 72 090 H 


I R-140-4x4, R-160-4x4 

BELOW R-140-4x4 - 1442, R-160-4x4 - 1336 I' 119 1,)2 H 
R-I40-4x4 - 1442, R-I60-4x4 - 1336 UP 

130" W.B. I 129 860 R91 
142" W.B. I 130 150 R91 

13 CLAMP 


,OR SD-220 ENG. 2 2 2 82 044 H 

FOR SD-240 ENG. 


R-I40-4x4 BELOW 1442, R-160-4x4 BELOW 1336 2 82 044 H 

R-140-4x4 - 1442 up! R-160-4x4 - 1336 UP 2 80 062 H 


i 

14 PIPE 
i FOR SD-220 ENG. 


R-IIO R-120 R-130 1 I 83 202 RI 

R-140-4x4, R-160-4x4 I ! 124 947 RI 


,OR SD-240 ENG. 

R-140-4x4 BELOW 1442, R-160-4x4 BELOW 1336 I 124947 RI 
R-140-4x4 - 1442 up, R-160-4x4 - 1336 UP I 119 159 

15 MUFF"LER 

FOR SD-220 ENG. 1 I I , 72 09~ R5!1 

FOR SD-240 ENG. ! 


R-I40-4x4 BELOW 1442 R-160-4x4 BELOW li~6 I I 1 72 09') R91 
-~.. 

R-140-4x4 - 1442 uP, R-160-4x4 - 133b UP I ! 142 414 R91 
---.~ 

i 
16 I PIPE. w/FLANGE. AS" 

R-IIO, R-120 R-130 I I 72 101 RII 

, 

R..14o-4x4 I 124 9lf8 RII 

R-160-4x4 I 124 (l4q RII 


L 

17 BOLT 3 3 3 94 122 RI 
18 NUT 6 6 6 120903 H 

I ._-­

PRINTED IN UNITED STATES Of' AMERICA 

07-5 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 07 - EXHAUST SYSTEM 

1 c.....@IlI!oo 
/ 9 __ 0 ~OO'/} } 

8 ­ 11 
// \II ~/ 

---'1 
__ --11 A-37558 

FIG. 07-3 - MUFFLER AND EXHAUST PIPE 
(With Long Toil Pipe Code 0701, Also Standard When Used For Codes 1610, 1616, 1617, 1618, 1619) 
(R-lOO Series - Standard) (R-llO, R-120, R-J30 Series With SD-220 Engine Serial No. 261932 Up) 

NO, REQ'O 

,
KEY OESCRIPTION 1 H PART NUMBER

R_110 IR-1OO, R-130R-120 

I RING I I 1 41 823 HA 

2 FLANGE I 1 I I 41 815 H 


3 NUT 4 4 4 120 903 H 

4 BOLT 2 2 2 94 122 R I 

5 
 PIPE 1 I 1 125940RI 

6 BOLT, HEX-HD., 3/8Nf x I '3/4~ 2 2 2 182 728 


CLAMP 4 4 4 82 044 H
7 

8 BRACKET, ASM. i I 1 I 72 090 R91 


9 BOLT, HEX-HO., 3/8NF x ," 4 4 4 182 7,8 


10 WASHER, LK., 3/8", MED. 4 4 4 103 321 

II NUT, HEX., 3/BNf 4 4 4 103 026 

12 PIN 2 2 2 82 046 H 


13 MUFFLER I I I 51) 102 HA 


14 BRACKET, ASH. 
NOT FOR TIRE CARRIER, CODE 0121 i 

R-IOO, R-IIO, R-120 I 1 127 873 R91 
R-130 (115" '¥I.B. ONLy) 1 72 885 R91 
R-130 (122, 134" '¥I.B.) I 80 605 R91 

'FOR TIRE CARRIER, CODE 0121 
R-IOO, R-IIO, R-I20 I I 128 594 R91 
R-IIO, R-I20 (CODES 1610, 1616, 1617, 1618, 1619) I III 101 R91 
R-130 i I 128 595 R91 

PRINTEC IN UNITED STATES OF AMERICA 

07-6 

Donated by John & Susan Hansen - For Personal Use Only



---

--

MT-97 Rev. No.2, 7/56 
GROUP 07 - EXHAUST SYSTEM 

NO. REQ'D 

KEY R-110 I H PART NUMBER

DESCRIPTION R-IOO R-130 


I 
 R-120 


FIG. 07-3 - MUFFLER AND EXHAUST PIPE - Continued 

15 PIPE 


NOT ,OR TIRE CARRIER, CODE 0121 


R-IOO, R-I 10, R-120 I I 72 100 RI 

R-130 (122" W.B. ONLY) 1 134 199 RI 


,OR TIRE CARRIER, CODE ().l.2·I, 


R-IOO, R-IIO, R-120' (115, 127" W.B.) ALSO CODES 1616, 

.­161 7, 1619 I I I 101 110 RI 


R-130 (122" W.B.) I 134 224 RI 


R-130 (134" W.B.) 1 83 048 R2 


16 CLAMP (SE~OTE "~''l i 1 I 1 71 909 H 

NOTE HAil _ CLAMP REQUIRED wHEN REPLACING EITHER THE 

MUFrL£R OR THE EXHAUST PIPE 

I 


I 


I 


! 

I 

-

I 


I 

i 


I 


--_. 

I 


-~-

-

PRINTED IN UNITED STATES OF' AMERICA 

07-7 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 07 - EXHAUST SYSTEM 

r;§--8 

FIG. 07-4 - MUFFLER AND EXHAUST PIPE (With Short Tail Pipe) 
(R-110, &-120, R-130, R-14O-4)(4, R-I50 Series, For SD-220 Engine, Serial No. 261932 Up) 

IKEY DESCRIPTION I H PART NUMBER 

i 

I PIPE 

,oRR-IIO, R-120, R-130 83 502 RI 

,OR R-140-4x~~ELOW CHASS I S No. 1442 124 947 RI 

,OR R-150 BELOW CHASSIS No. 5566 83 202 RI 

,OR R-140-4x4 CHASSIS No. 1442 UP R~~O CHASSIS No. ~566 UP 119 159 H 

2 NUT Hrx ~/8Nr 10,026 

3 WASHER, LK. Ji~". M£D. 103 321 

4 BO~T HEX-HD 3/8NF x I" 182 718 

BRACKET ASM 

NOT ,OR R-140-4x4 72 090 R91 

fOR R-140-4x4, w/130" W.B 129 860 R9 1 

,OR R-140-4x4 w/142" W.B 130 )'50 R91 

'5 

6 CLAMP 

FOR R-IIO R-120 R-no 82 044 H> 

i fOR R-140-4x4 8E'.OW CHASSIS No, 1442, R-I'iO BELOW CHASSIS No, '1'166 82 044 H 

fOR R-140-4x4 CHASSiS No. 1442 UP R-150 CHASSIS No. 5566 UP 82-062 H 

7 MUFFLER 

FOR R-I 10, R­120, R-130 58 162 HA 

I FOR R-140-4x4 BEi-OW CHASSIS No. 1442, R-150 BELOW cHASSIS No. 5566 58 162 HA 

,OR R-140-4x4 CHASSIS No 1442 UP, R-1 CHASSIS No. 556650 uP 147 154 R91 
.-... 

8 RING 41 823 HA----, 
9 NUT , j 20 90, H 

10 FLANGE 41 815 H--.. 

I ~ BOLT 94 122 RI 

PRINTED IN UNITED STATES OF· AMERICA 

07-8 

Donated by John & Susan Hansen - For Personal Use Only



--

MT-97 Rev. No.2, 7/56 GROUP 07-EXHAUST SYSTEM 

DESCRIPTION I H PART NUMBER 

FIG. 07-4 - MUFFLER AND EXHAUST PIPE (With Short Toil Pipe) - Continued 

12 PIPE 

R-IIO, R-120 R-130 SERIES 125940 RI 

R-150 SERIES 128018 RI 
• 

R-140-4x4 129 003 RI 

13 BOLT, HEX-HO 3/8 x i-3E" 182 728 

14 PIN 82 046 H 

i 

i 

..--.. 

i 

i 

i 

PRINTED IN UNITED STATES OF AMERICA 

07-9 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 •GROUP 07 - EXHAUST SYSTEM 

= 


<r ~~13 
12 -' 

~©o 14 
\ 
\ 
\ 

A·36598 

FIG. 07-5 - MUFFLER AND EXHAUST PIPE (VVith Short Toil Pipe) 
(R-150, R-160, RC-l60 Series; With 50-240, 80-264 Engine) 
(R-150 Series With 50-220 Engine, Below Engine Serial No. 261932) 

KEY DESCRIPTION R-150 R-160 RC-l60 t H PART NUMBERI 
I RING X X X 72 093 RI 

2 NOT SERV ICEO SEPARATELY 


3 PIPE w/FLANGE, ASM. 


NoT FOR 106" W.B. X X X 72 883 RII 

FOR 106" W.B. X 83092 RII 


4 I BOLT X X X 94 122 RI 

5 NUT 
6 BOLT, HEX-HD. ,.3/8NF X 1-3/4" 
7 WASHER LK. :'l/8" MED. 

8 NUT HEX. 1/8NF 
9 CLt>MP 

10 PIN 

" BRACKET ASM. 

FOR SD-220, SD-240 ENG. 

FOR BD-264 ENG. (FRONT) 

FOR BD:264 ENG. (REAR) 

BOLT HEX-HD. "1/8NF x 

NUT, .HEX., 3/8NF 
WASHER, LK., 3/8", MED. 

07-10 

X 

X 

X 

X 

X 

X 

X 

X 

X 

X 

X 

X 

X 

X 

X 

X 

X 

X 

120 903 H 
182 728 
10"1 121 
101 026 
12 022 RI 
82 046 H 

1-1/4" 

X X 

X 

X 

X X 
X X 

X X 
PRINTEO IN UNITEO STATES OF AMERICA 

X 

X 
X 

X 

119 152 H 
119 f'52 H 
142 416 R91 
182 724 
103 026 
10'1 "'121 

Donated by John & Susan Hansen - For Personal Use Only



lim 
MT-97 Rev. No.2, 7/56 tH
GROUP 07 -EXHAUST SYSTEM 

I I I 
, H PART NUMBERKEY DESCRIPTION I I IIC-160II-ISO 11-160 

FIG. 07-5 - MUFFLER AND EXHAUST PIPE (With Short Toil Pipe) - Continued 

12 MUrrLER 

R.150 BELOW CHASSIS No. 5566; R-J60 BELOW 
.­

I CHASSIS No. 44179; RC-160 BELOW . r---;' . 
4467 w/SO-220, SO-240 ENG. 

CHASSIS No • 

X X X 72 095 R91 

R-'150 CHASSIS No. 5566 uP'; R-160 CHASSI S No. 

44179 UP; RC-160 cHASS IS No. 4467 UP 1.'&0-220 

SO-2~0, AND 8D-264 ENG. X X X 142414 R9i 

I 
-. 13 : CLAMP 

R-150 BELOW cHASSIS No. 5566; R-160 BELOW . 
CHASSIS No. 44179; RC-160 BELOW CHASSIS No. I 

446L w/SD~220, ANO sO-240 ENG. X X X 82 044 H 

R-150 CHA~S IS No. 5566 UP; R-160 CHASS I S No. I 

44179 UP; RC-160 CHASSIS '1:' 4461 UP w/SD-220, 

I 
50-240, AND 80-264 [NG. X X X 82 062 H 

14 i PIPE 

R-150 BELOW CHASSIS No. 5566; R-160 BELOW 

cHASSIS No 44179; RC-I.§O BEL."W CHASSIS No. 

4467 w/SO-220. A/>jD 50..-?40 ~. X X X 83 502 RI 

R-160 1.'/80-264 ENG, BELOW CHASSls No, 44179, X 51804 H 

I R-150 CHASSIS No, 5566 UP; R-,60 CHASSIS No. I 

I 44179 uP;..JiC-I~CHAS~S No 4467 1/5D_220. 

50-240; AND BD-2ti!:LENG X X X 119 159 H 

I 
I I 

I 

I 

j 

1 

! ._­
----..~---. 

, 

.•-- t--. 

.~. 

L 

07-11 

Donated by John & Susan Hansen - For Personal Use Only



mMT-97 Rev. No.2, 7/56 

GROUP 07 - EXHAUST SYSTEM HI 

A.290'4A 

FIG. 07-6 - LONG TAIL PIPE (Code 0701) 
(R-150 Series, 130, 142, 154" W.B., With SD-220 Engine, Below Serial No. 261932) 
(R-J50 Series, 130, 142, 154" W.B., R-I60, R-I64, R-165, 130, 142, 154, 172" W.B., 
RC-I60 Series, 106, 130, 142, 154, 172" W.B., With SD-24O Engine) 

: 
KEY OESCRIPTION I H PART NUMBER 

I BOLT, HEX-HO., 3/5NF x 1-3/4" 182 728 

2 CLAMP 

BELOW CHASSIS No. R-I~0-~~66j R-I60-44179; RC-160-4467 82 044 H 

CHASSIS No. R-150-55661 R-160-44179' RC-160-4467 UP 82 062 H 


3 BRACKET, ASH. 74 06~ ~I 

4 WASHER, LK., 3/8", HEO. 103 321 

5 NUT, HEX., ~/BNF 10"\ 026 

6 BOLT, HEX-HD., 3/BNF x I" 182 718 


7 PIPE, TAIL 


BELOW CHASSIS No. R-150-5566j R-160-44179; RC-160-4467 99 523 H 

FOR 106, 130, 142, 154" W.B. CHASSIS No. R-150-5566j R-160-44197; RC-160-4467 UP 145 916 RI 

FOR 172" W.B. CHASSIS No. R-150-5'l66j R-160-44197; RC-160-4467 UP (ORDER 


1-14742ORlj ~-142432R1; 1-120846H; 2-62888H) 145328RI 

8 PIN 82 046 H 

PFUNTED IN UN1TEO STATES OF AMERICA 

07-12 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
Ill1 


GROUP 07 - EXHAUST SYSTEM 
 HI 

-2 

....10 
~ .... 

Front Support
~--9 
cI!I>"!- - - 8 

1 

Second Support 

2 \ 
~-10 "'5 8.859. 

t---lO 5 Third and Rear Support 

FIG. 07-7 - LONG TAIL PIPE (Code 0701) 
(R-160, R-I63 With 190, 208" W.B.) 

(See following page for parts) 

PRINTED IN UNliEO STATES OF AMERICA 

07-13 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 


GROUP 07 - EXHAUST SYSTEM 


I H PART NUMBERKEY DESCRIPTION 

FIG. 07-7 - LONG TAIL PIPE (Code 0701) 

I PIPE, TAI~ 


POR 190" W.B. eELOW CHASSIS No.R-160-44119 74 448 RI 


POR 208" W.B. BE~OW CHASSIS No. R-160-44179 q6 'H2 RI 


POR 190,208" W.B. CHASSIS No. R-160-44179 UP (OROER 1-147420RI; 1-142432RI; 

1-120846H; ?_k?AARI-j) 14'5 ~29 RI 

2 CLAMP 


BE~OW CHASSIS No R-16o-44179 i 112 044 H 


CHASSIS No. R-160-44179 UP 82 062 H 


3 WASHER LK 3/8" "ED 103 321 


4 NUT HEX 3/BNr IO~ 026 


5 PIN 82 046 H 


6 BOLT HEx-HO 3/BNr X I" 182 718 


7 BRACKET AS", 119 1'12 H 


8 WASHER LX., 3/8f1 
, MED~ 103 321 


9 NUT, HEX., 3/BNr 103026 


10 BOLT HEX-HD., 3/8NF X 1-3/4" 182 728 


'II BRACKET, AS'" 74 446 R II 


12 BRACKET AS'" 74 44'1 R91 


13 BRACKET ASM 74 44') R91 


----. 

"'--" 

fN UNiTED STATES OF AMERICA 

07-14 

Donated by John & Susan Hansen - For Personal Use Only




